>>
4. Install the feed tube RETEIE

1Take the No. 2 hexagonal wrench and use 4PCS-M3*6 hexagonal cylindrical head screws to fix the feed inlet assembly to the print head, as shown in the picture.
BR2S A7 AIRF, A4PCS-M3*6 RNAESIR4E#E OAMEEFITENL E, MNEMRIE.

o

S Y Y Y Y Y Y Y Y 08 Y

] MW SN NN
e ———1lEs

E‘U,

|

y
7
7
7
7
v
7
7
¢
7
7

9 Y Y Y Y Y Y Y 80 00 Y 20

© Gantry Frame | #1728 x1

O
&0

&

©)

[

M3*6 x4

@ sems Screw | AAIEL
M3*6 x4

06 I



I 07

>

4. Install the Gantry Frame R #5748

1Take gantry + base, gantry profile on the base step position, assembly and lock according to the picture by 4PCS-M5*40 combination screw.
BRI IGR4IREE, Ml JREMSTFREAMUE, @i34PCS-M5* 4048 & 1R IR EIFTREEEC BT

2 Take 2PCS-L type connecting piece + 8PCS-M5*18 hexagonal flat round head screws and fix and lock them as shown in the picture.
BY2PCS-L A& 5 +8PCS-M5* 187 A FE KR £ TEFTR, #ITEEH R,

© Base Frame | JEREE x1

L-shaped connecting piece
LEEER

@ L-shaped connecting piece @ sems Screw | AAEL

M5*18 x8 |LBYERER X2 M5*40 x4

JJJJ J%@

@ Hexagon flat round head
screws | R7NATFEKEL
M5%18 x8

Sems Screw | A& 1842
M5*40 x4



4. Install the Pull Rod LZEEFMALFF

1 /
=3 Y Y B Y Y Y B 8 8 YA ° o

>

© rullrods | #I#F x2

g
=

@ Hexagon flat round head screws
| W7AFEKIBL M5*12 x2

Q@

© Hexagon flat round head screws
| 7T EKIREL M5*20 X2
M5 Flat pad | M52 x2

08 I



5. Circuit Wiring FEEERIZ4

Signal input
ESHA

Cooling fan

RENXS

X-axis motor Y- axis motor

X HHERHL Y GHERA

Nozzle board serial port

Tk AR &R O

Power input

=NELTDN

Hotbed control

FAPREE

00

VERVI

szO :saOcus Ou

O — b
Rveo Rv23 RVE! Rvé?

(143 [:ma £snie

us - [nouounuuoonnn

Relt

=g ] =fs [mae |
Cie2 (193 keeo

Rell
073l

Jofy ToucH

Thermal bed thermosensitive

X- a><|sl|m|t Y-axis limit Screen port
XEHPR AL YEHFR L BEEO

Z-axis signals




>
6. Cable Connection ig&&4

© rower Cord | B X 1

Caution/zs

@ Do not connect or
disconnect the cables
when the machine is

>

. 6pin plug-in terminal block (nozzle board serial port cable + nozzle board power cable)
powered on. 6pinST AT L F (P Sk A 28 O 2 HIR K AR BB IR L)

e e . . X-axis motor X4hEEH]

;@ﬁfgg’ W . X-axis limit switch X3#PRAIFF %

RS . Material breakage detection line port BfH@ 4w 0

. Connect it to the power cord and turn on the power EIZ B R, FTHER

. Press the power button and wait the display screen to start %2 FHx%H, SHFETRED

ullulwNeNvs]

10 N



11

6. Equipment Wiring I8 &84

1 Connect the plug-in terminal block, as shown in the picture A position interface.
EENEREARTEL, NETAMERO.

2 Connect the X-axis motor, as shown in the picture B position interface.
XN, MERBAEREO,

3 Connect the X-axis limit switch adapter terminal male, as shown in the picture C position interface.
EEEXHRAIFF R T Ak, WERCEREO

@ Note: Do not plug and unplug the motor cable with power on, otherwise the motor will be damaged.
AR TREHRkiERL, SUSBRTBL,




6. Equipment Wiring I8 &84

Insert the material breakage detection line terminal into the material breakage detection switch port, as shown in the picture at position F.
BHTEHE N iE FHE BT NIF XG0, MERFUIEREC.

@ Note: Do not plug and unplug the motor cable with power on, otherwise the motor will be damaged.
AR TREHRkERL, SNSBRTBL,

12



13

6. Equipment Wiring I8 &84

Insert the wires marked with the Z1/Z2 motor wire numbers into the corresponding Z-axis motors.
DAEIREZ1/Z28B &S RN R I B R ZHE AN E],

@ Note: Do not plug and unplug the motor cable with power on, otherwise the motor will be damaged.
AR TREHRkERL, SNSBRTBL,




7. Load Filament & E 1%

1 Check whether the feeding tube is 2 The pellet (diameter 1.0~5.0mm) 3 Fill with material and cover with
connected properly. material is loaded into the feeding barrel. barrel cover.
BETHERDEEEIT. BERL (B21.0~5.0mm) FERENTH R ES LRt 5.

k.

1411l



Il 15

8. Z-axis Offset Zih#ME

Select Z-axis offset, wait for the nozzle movement to complete, select the moving distance, and adjust the Z-axis compensation value up and down so that the
height from the nozzle to the platform is almost the thickness of A4 paper (0.08-0.1mm). Click OK to save the Z-axis compensation value when completed.
R ZhiaMR, SRS TITERSE, KF BEiEE, L TIRE ZMiMRE, EREIITANEEETSEAMENEE(0.08-0.1mm), TRERE BE REFZHLE.

B

Note: The current interface is for reference only. Due to the continuous upgrade of functions, the actual version of the software/firmware Ul shall prevail.
AR HAREESE, BT AR, LR RITAR AR/ E U .




>
9. Level Platform BEEE

1 Select Auto Leveling to automatically level. %% B, BIA BapiE .

2 If the automatic leveling data differs greatly (Imm), please correct the platform by adjusting the black knob under the platform. If the data is a negative value, it s
hould be adjusted clockwise. If it is a positive value, it should be adjusted counterclockwise. After the adjustment is completed, automatically level it again to check
the flatness of the platform. If the difference is still large, repeat the above operations;

EESRTHIEERRA(Imm), BRIEETETHREBISIMETS, MREENNE, WEIREIHIEE, WMRAEME, WEREHEE. BETREHEXBHEFERE
TETFEE, BEERKARK, BESLULEERE,;

Do not beat the feeding Note: The current interface is for reference only. Due to the
tube or press the glass continuous upgrade of functions, the actual version of the
platform in the leveling software/firmware Ul shall prevail.

process; AR HRRENESE BT AR, SRR &HTAR A
IR EIRT W/ E U,

THEREREITHNTE;




17

>
10. Preheat Settings FI#LI& B

1 For the first printing, you need to extrude material in advance. Click Preheat and then click the nozzle preheat icon to set the corresponding preheating temperatures
for the upper part of the nozzle and the lower part of the nozzle according to different materials.Wait for the nozzle to heat up to the predetermined temperature,
select the extrusion distance and extrusion speed, and click Feed until the material is extruded smoothly before normal printing operations can be performed.
FERITENRRIRAIFHR, SEMARBSERATAARER, RIEFREMERGEERMNG L ERSBETERAAEE, SEBCINARITIERE, EEFHEBNFHEE &
B, BEEBMEHIRF ST ERHITIE BTN/,

2 Click Preheat, click the platform preheat icon, set the corresponding platform preheat temperature according to different materials, and preheat the platform in
advance before printing.

AEFATARER, REFRMEISERNNTAFMAEE, THFRAARTS,

Note: The current interface is for reference only. Due to the continuous upgrade of functions, the actual version of the software/firmware Ul shall prevail.
ARHAIRENHEESE, BT IEERUT AR, LPR AR AR A4/ B U1 9,




